
MERIDA. MORE BIKE.
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No. Item No. Item Detail information Pieces Torque 
Nm

1 A230000004 8 SCREW M4x0.7 L8mm 1

2 A 2 3 1 1 0 0 0 0 6 7 RD-HANGER DH-057 1

3 A 2 3 0 0 0 0 0 12 9 SCREW M3x0.5 L10mm 2 2~4

4 A 2 2 5 8 0 0 0 0 1 2 CABLE GUIDE for M5 fixation 1

5 A 2 2 9 8 0 0 0 12 0 SCREW M5x0.8 L12mm 1 3~5

6 A2300000468 SCREW M8x1.25 L18.5mm 3 11~12

7 A2300000469 SCREW M8x1.25 L23mm 3 11~12

8 A 2 1 3 6 0 0 0 0 1 7 MOUNT for bottle cage 1

9 A 2 2 9 8 0 0 0 1 4 4 SCREW M5x0.8 L10mm 2 3~5

10 A 2 2 9 8 0 0 0 1 4 5 SCREW M5x0.8 L20mm 1 3~5

12 A 2 1 6 1 0 0 0 1 2 7 CABLE GUIDE 1

13 A 2 1 4 3 0 0 0 0 97 BLIND PLUG for SIMPLO batteries 2

14 A 2 1 1 1 0 0 0 0 0 8 CABLE GUIDE 2

15 A 2 1 6 1 0 0 0 1 1 8 COVER for battery 1

17 A 2 1 4 3 0 0 0 1 2 9 BLIND PLUG for key opening 1

18 A 2258000079 CABLE PLUG for RD 1

19 A2258000099 CABLE PLUG for rear brake and speed sensor 1

20 A 2300000228 SCREW M4x0.7 L14mm 2 1.5~2

21 A 2 2 5 8 0 0 0 1 2 7 CABLE GUIDE for right side 1

22 A 2 2 5 8 0 0 0 1 2 8 CABLE GUIDE for left side 1

23 A 2 1 4 3 0 0 0 0 7 6 COVER for carrier mount 2

24 A 2 2 9 8 0 0 0 1 4 2 SCREW M6x1.0 L12mm 2 6~8

25 A2258000098 CABLE GUIDE for M4 fixation 1

26 A 2300000 4 47 SCREW M4x0.7 L5mm 1 1.5~2

27 A 2 1 4 3 0 0 0 1 2 2 CABLE PLUG for front light 1

28 A 2 2 9 8 0 0 0 12 0 SCREW M5x0.8 L12mm 4 3~5

29 A 2 1 6 1 0 0 0 0 7 9 COVER for top tube opening 1

30 A 2 3 0 0 0 0 0 2 3 1 SCREW M3x0.5 L8 1 2~4

35 A 2 0 0 2 0 0 0 10 8 THRU AXLE
EXPERT TR; L=172mm M12x1.5 
TL=14mm w. NUT

1

36 A 2 2 9 8 0 0 0 0 7 1 SCREW M5x0.8 L15mm with washer 2 3~5

37 A 2 1 9 1 0 0 0 1 5 0 HEAD SET MERIDA/VP-8155 (MH-P16/MH-P16) 1

37 A 2 1 9 1 0 0 0 1 5 1 HEAD SET MERIDA/VP-8156 (MH-P16/MH-P16) 1
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